
 

INDIANA DEPARTMENT OF ENVIRONMENTAL MANAGEMENT 
We Protect Hoosiers and Our Environment. 

 100 N. Senate Avenue  •  Indianapolis, IN 46204  
 

(800) 451-6027   •  (317) 232-8603  •  www.idem.IN.gov 
  

 Eric J. Holcomb                      Bruno Pigott  
 Governor Commissioner   

 

An Equal Opportunity Employer 
  

Recycled Paper 
  

 

      December 14, 2021 
VIA ELECTRONIC MAIL 
 
Mr. Thomas Maicher, Vice President 
Cleveland-Cliffs Burns Harbor LLC 
250 West Highway 12  
Burns Harbor, IN 46304 
 
Dear Mr. Maicher: 
 

Re: NPDES Permit No. IN0000175 
Cleveland-Cliffs Burns Harbor LLC 
Burns Harbor, IN – Porter County 

 
     Your application for a National Pollutant Discharge Elimination System (NPDES) 
[...]
5.3 Effluent Limitations and Monitoring Requirements by Outfall ........................................ 20 
5.4 Antibacksliding ............................................................................................................... 37 
5.5 Antidegradation ............................................................................................................. 38 
5.6 Stormwater .................................................................................................................... 38 
5.7 Water Treatment Additives ............................................................................................ 41 

6.0 Permit Draft Discussion…………………………………………………………. 48 
6.1 Discharge Limitations, Monitoring Conditions and Rationale ......................................... 48 
6.2 Schedule of Compliance ................................................................................................ 53 
6.3 Clean Water Act (CWA) Section 316(a) Alternative Thermal Effluent Limitations ......... 54 
6.4 Clean Water Act Section 316(b) Cooling Water Intake Structure(s) (CWIS) .................. 73 
6.5 301(g) Variance Limits ................................................................................................. 112 
6.6 Polychlorinated Biphenyl (PCB) ................................................................................... 114 
6.7 Spill Response and Reporting Requirement ................................................................ 114 
6.8 Permit Processing/Public Comment ............................................................................ 115 
6.9 Post Public Notice Addendum ..................................................................................... 115 

 
 
 
 
 
 
 
 
 
 
 
 



3 

1.0 INTRODUCTION 

 
The Indiana Department of Environmental Management (IDEM) received a National Pollutant 
Discharge Elimination System (NPDES) Permit application from ArcelorMittal Burns Harbor LLC 
on December 28, 2020.  ArcelorMittal Burns Harbor LLC changed its legal name to Cleveland-
Cliffs Burns Harbor LLC on December 23, 2020.  This name change was effective in Indiana on 
January 15, 2021, as certified by the Indiana Secretary of State on January 19, 2021.  This 
name change was incorporated into the current NPDES permit through a letter issued by IDEM 
dated March 3, 2021.   
 
In accordance with 327 IAC 5-2-6(a), the current five-year permit was issued with an effective 
date of July 1, 2016.  A five year permit is proposed in accordance with 327 IAC 5-2-6(a). 
 
The Federal Water Pollution Control Act (more commonly known as the Clean Water Act), as 
amended, (Title 33 of the United States Code (U.S.C.) Section 1251 et seq.), requires an 
NPDES permit for the discharge of pollutants into surface waters. Furthermore, Indiana law 
requires a permit to control or limit the discharge of any contaminants into state waters or into a 
publicly owned treatment works.  This proposed permit action by IDEM complies with and 
implements these federal and state requirements. 
 
In accordance with Title 40 of the Code of Federal Regulations (CFR) Sections 124.8 and 
124.56, as well as Title 327 of the Indiana Administrative Code (IAC) Article 5-3-8, a Fact Sheet 
is required for certain NPDES permits.  This document fulfills the requirements established in 
these regulations.  This Fact Sheet was prepared in order to document the factors considered in 
the development of NPDES Permit effluent limitations.  The technical basis for the Fact Sheet 
may consist of evaluations of promulgated effluent guidelines, existing effluent quality, receiving 
water conditions, Indiana water quality standards-based wasteload allocations, and other 
information available to IDEM. Decisions to award variances to Water Quality Standards or 
promulgated effluent guidelines are justified in the Fact Sheet where necessary. 

2.0 FACILITY DESCRIPTION 

2.1 General  
 
Cleveland-Cliffs Burns Harbor LLC is classified under Standard Industrial Classification (SIC) 
Code 3312 – Integrated Steel Mill. The facility manufactures intermediate and final products 
consisting of coke and coke making byproducts, sinter, molten iron, raw steel, steel slabs, hot 
rolled strip, plate, cold rolled strip and hot dip galvanized strip. It is one of the largest fully 
integrated steel mills in North America, with the capacity to produce more than 5 million tons of 
raw steel per year. 
 
A map showing the location of the facility has been included as Figure 1. 
 
 
 
 



4 

 
Figure 1:  Facility Location     

 
 
250 West Highway 12 
Burns Harbor, IN - Porter County 
 
 



5 

2.2 Outfall Locations 
 

Outfall 001 Latitude:   41º 36’ 45” 
Longitude:  -87º 08’ 50” 

Outfall 002 Latitude:   41º 38’ 07” 
Longitude:  -87º 08’ 51” 

Outfall 003 Latitude:   41º 38’ 42” 
Longitude:  -87º 07’ 38” 

Internal Outfall 011 Latitude:   41º 36’ 59” 
Longitude:  -87º 8’ 50” 

Internal Outfall 111 Latitude:   41º 38’ 3” 
Longitude:  -87º 8’ 21” 

 

2.3 Wastewater Treatment 
 
A description of the discharge for each outfall is provided below followed by a general 
description of wastewater treatment for that respective wastestream. A flow diagram has been 
included as Figure 2, below. 
 
Outfall 001 
The discharge from Outfall 001 is comprised of treated wastewater from the Secondary 
Wastewater Treatment Plant and Polishing Lagoons (Internal Outfall 011), noncontact cooling 
water, stormwater, and Lake Michigan water added by the water cannon.  The permit authorizes 
Lake Michigan water to be added to the discharge canal (also referred to as the Burns Harbor 
NCCW Channel and Samuelson Ditch) via water cannon during warm weather months for 
additional temperature control.  The water cannon (added Lake Michigan water) discharges to 
the Burns Harbor NCCW Channel approximately 4,300 feet upstream of the discharge from 
Outfall 011 into this discharge canal; therefore, the flow does not contribute to the Outfall 011 
discharge but does contribute to the Outfall 001 discharge and aids in achieving the final 
limitations for temperature at Outfall 001.  The discharge from Outfall 001 has an average 
discharge of approximately 118 MGD.  The design flow (highest monthly average) is 134 MGD. 
 
Internal Outfall 011 
The discharge from Internal Outfall 011 consists of treated wastewater from the Secondary 
Wastewater Treatment Plant (SWTP) and treated effluent from the Town of Burns Harbor 
sanitary wastewater treatment plant (NPDES Permit No. INJ060801), which are both treated in 
two terminal polishing lagoons prior to discharge through Outfall 011.  The SWTP treats the 
following process wastewaters: 
 

• Sintering 
• Iron Making (Blast Furnaces C and D) 



6 

• Steel Making (Basic Oxygen Furnaces Nos. 1, 2, and 3) 
• Vacuum Degassing 
• Continuous Casting (Casters Nos. 1 and 2) 
• Hot Forming (110” Plate Mill, 160” Plate Mill, and 80” Hot Strip Mill) 
• Acid Pickling (Nos. 1 and 2 Picklers, Continuous Heat Treat Line) 
• Cold Rolling (Tandem Mill and Temper Mill) 
• Alkaline Cleaning (Continuous Heat Treat Line and Hot Dip Coating Line) 
• Galvanizing (Hot Dip Coating) 
• Power station water treatment residuals (e.g., R.O. reject) 
• Landfill leachate from the Deerfield Storage Facility 

 
The blast furnaces, basic oxygen furnaces (BOFs), and continuous casters are equipped with 
dedicated, high rate wastewater treatment and recycle systems.  The blowdown wastewater 
from these systems is directed to the Secondary Wastewater Treatment Plant for additional 
treatment.  The sinter plant and vacuum degasser are also equipped with a process water 
recycle systems. 
 
The blast furnace recycle system (BFRS) consists of two thickeners (i.e., one for each blast 
furnace), and the blast furnace closed water pump station (BFCWPS).  The BFCWPS includes a 
cooling tower and hot well and cold well pumps for recirculating treated process water for reuse 
at the blast furnaces for gas cleaning and slag cooling.  Lake Michigan service water can be 
added to the BFCWPS hot well or cold well to maintain hydraulic balance within the BFRS.  
Blowdown from the BFRS is discharged to the dirty industrial wastewater (DIW) sewer system 
for further treatment at the Secondary Wastewater Treatment Plant (SWTP).  In its December 
2020 renewal application, the permittee stated that the BFRS blowdown is treated as necessary 
for cyanide prior to discharge to the DIW sewer in a dedicated cyanide oxidation treatment 
system located at the BFCWPS.  Over the last few months (late spring-early summer 2021), the 
permittee has made some changes in the treatment provided for this blowdown wastestream 
and plans to make additional changes to this treatment system over the next few years.  The 
permittee has installed a chlorine dioxide treatment system that is used to treat cyanide, as 
needed.  In addition to the chlorine dioxide treatment system for cyanide, the permittee has 
installed and started operating a temporary treatment system to treat ammonia-N that will be 
operated during the summer months to ensure compliance with the ammonia-N limits that apply 
during July and August.  This temporary treatment system consists of water softening to remove 
carbonate and non‐carbonate hardness; clarification and solids dewatering; ammonia‐N air 
stripping over cooling towers; and, breakpoint chlorination for ammonia‐N polishing treatment.  
Water softening is required to prevent fouling and scaling of downstream treatment equipment.  
Dewatered solids will be disposed of in the on‐site Burns Harbor Deerfield Landfill.  This 
temporary treatment system is a full-scale pilot demonstration of BAT treatment for blast furnace 
process water (See Section 2.4, below).    
 
 
 
 
 
 
 



7 

C & D Blast Furnace thickener underflows are directed to the Reclamation Services Building 
(RSB) for processing in hydrocyclones and dewatering.  The hydrocyclone overheads are co-
treated with sinter plant main stack scrubber water.  The permittee has installed additional 
treatment for the hydrocyclones overheads consisting of a mixing tank, centrifuges for solids 
separation and dewatering and a pumping tank.  This treated blast furnace thickener underflow 
wastestream can discharge back to the blast furnace recycle system for reuse instead of being 
discharged with the sinter plant wastestream as previously occurred.  The permittee had been 
discharging this wastestream back to the blast furnace recycle system for reuse beginning in the 
summer 2021; however, in a Noncompliance 24-Hour Notification Report dated 10/12/2021, the 
permittee notified IDEM that the permittee had reversed this on 9/24/21 and was discharging 
this wastestream with the sinter plant wastestream through Outfall 111.    
 
The basic oxygen furnace (BOF) recycle system consists of two thickeners that treat the gas 
cleaning process waters prior to recycling back to the gas cleaning system. A blowdown from 
this system is directed to the DIW sewer system for further treatment at the SWTP. 
 
The two continuous casters are equipped with scale pits for the removal of suspended solids 
and oil. Each continuous caster is equipped with high-rate recycle process water treatment 
systems.  The hot forming mills (110” Plate Mill, 160” Plate Mill, and 80” Hot Strip Mill) are also 
equipped with scale pits and oil skimming equipment. A portion of the scale pit effluent is 
recycled for flume flushing at each mill with the balance discharged to the DIW sewer system for 
further treatment at the SWTP. 
 
The sinter plant has a recirculating wet air pollution control scrubber on the sinter plant main 
stack.  The blowdown from this system is directed to the Reclamation Services Building (RSB) 
for treatment.  After pH adjustment and addition of flocculation/coagulation polymers, the 
wastewaters are directed to the final RSB thickener for primary clarification.  The overflow from 
the final RSB thickener (Internal Outfall 111) discharges to the DIW sewer system for further 
treatment at the SWTP. 
 
Wastewaters generated from the hot dip galvanizing line are filtered prior to discharge to the 
DIW to remove particulate zinc.  Waste pickling acids are either used on site to neutralize 
wastewaters, sold for off-site recycling, or disposed of by deep well injection.  Pickling rinse 
waters and fume scrubber blowdown are combined with the pretreated wastewaters from the 
cold rolling operations and directed, via the DIW sewer system, to the SWTP for further 
treatment. 
 
Groundwater collected from the ore dock area is recovered and used as partial make-up water 
in the main stack gas cleaning systems of the Sinter Plant.   
 
Treatment at the SWTP includes pH adjustment, oil separation, flocculation/coagulation and 
clarification.  The SWTP effluent is routed through two polishing lagoons prior to discharge 
through internal Outfall 011 and final Outfall 001 and then to the East Branch of the Little 
Calumet River.  The polishing lagoons can be equipped with aerators for temperature control.  
Lake Michigan service water can be added to the Outfall 001 Storm Ditch upstream of Outfall 
011 during warm weather months for additional Outfall 001 temperature control.  The Lake 
Michigan service water is added with a “water cannon” that can discharge service water to the 
Outfall 001 Storm Ditch near the SWTP. 



8 

Sludges generated at the SWTP are dewatered and disposed on-site in the Deerfield Storage 
Facility, a permitted Type I restricted waste solid waste landfill.  Leachate generated at this 
facility is directed to the SWTP for treatment. 
 
Although Outfall 011 is the effluent from the two polishing lagoons, flow monitoring for Outfall 
011 is not currently located on this effluent wastestream.  Instead, as provided for in the current 
and prior Burns Harbor NPDES Permits, flow monitoring for Outfall 011 is currently located on 
the discharge from the secondary waste treatment plant (SWTP), which is the influent to the two 
polishing lagoons.  Using the flow monitoring data from this wastestream, internal Outfall 011 
has an average discharge of approximately 63.5. MGD.  The permittee has initiated a project to 
install a flow monitoring station at Outfall 011 downstream of the polishing lagoons. 
 
Internal Outfall 111 
Outfall 111 is an internal location for monitoring of the effluent from the Reclamation Services 
Building (RSB), specifically the final RSB thickener overflow, where a technology-based effluent 
limit for 2,3,7,8-tetrachlorodibenzofuran (2,3,7,8-TCDF) applicable to the sinter plant 
wastestream is applied.  The RSB receives thickener underflows from blast furnaces C & D and 
blowdown from the recirculating wet air pollution control scrubber on the sinter plant main stack 
for treatment.  The blast furnace thickener underflow wastestream can discharge back to the 
blast furnace recycle system for reuse instead of being discharged with the sinter plant 
wastestream as previously occurred.  The permittee had been discharging this wastestream 
back to the blast furnace recycle system for reuse beginning in the summer 2021; however, in a 
Noncompliance 24-Hour Notification Report dated 10/12/2021, the permittee notified IDEM that 
the permittee had reversed this on 9/24/21 and was discharging this wastestream with the sinter 
plant wastestream.  The overflow from the final RSB thickener (Internal Outfall 111) discharges 
to the DIW sewer system for further treatment at the secondary wastewater treatment plant 
(SWTP).  Thickener underflows from the basic oxygen furnaces gas cleaning water treatment 
and recycle system are also processed and dewatered at the RSB, with the separated water 
discharged directly to the DIW sewer. 
 
Outfall 002 
The discharge from Outfall 002 consists of once-thru noncontact cooling water and stormwater 
from the coke plant, sinter plant, blast furnaces, steelmaking area, Power Station, the Shops 